

Hydroxychloroquine + Azithromycin	NCT04362128	200-005 200-00000-43	HYACINTHE	France	Phase 2	114	En communautaire ou Hospitalisé	Léger ou Modéré	>18	Patient with hematologic malignancy who received or not hematologic, does not intubation Not severe Covid-19 disease PCR-confirmed COVID-19 disease by a nasopharyngeal swab. Life expectancy related to the hematologic malignancy of at least 1 month.	Patients enrolled in the experimental arm will receive hydroxychloroquine (200mg) twice a day during 10 days) and azithromycin (250 mg at day 1 (2 capsules taken at the same time) then 250mg per day (1 capsule per day) during 4 days).	Placebo	Evaluation of the efficacy of hydroxychloroquine and azithromycin on the viral load day 4 day 5. [Time Frame: 5 days of treatment]	3 mois	Institut de Convergence Biologique Europe	Valérie SARTORI 0380757234 et 33 v.sartori@icwe.eu	https://clinicaltrials.gov/show/NCT04362128	Hydroxychloroquine	Azithromycin					
20/05/2020	Hydroxychloroquine + Azithromycin	NCT04360768	Altance-COVID19	ALLIANCE	Australia	Phase 2	200	Intensité	Intensité	>18	Diagnosis of active COVID-19	Isoplatine 1v/Vitamin C (Sodium Ascorbate) 500mgly every three on day 1 followed by 1000mgly every three (4x per day) 400mgly/day for 7 days (average 2000mg maintenance dose daily for 7 days). Zinc Citrate 30mg elemental zinc PO once daily for 4 days. Zinc Citrate 30mg elemental zinc PO once daily for 4 days. Zinc Citrate 30mg elemental zinc PO daily Vitamin C25 5000u PO daily for 14 days. Vitamin B12 (Methylcobalamin) 500mcg PO daily for 14 days.	Hydroxychloroquine 400mg PO twice a day for 1 day, followed by 200mg PO two times a day for 6 days. Azithromycin 500 mg PO on day 1 followed by 250 mg PO once daily for 4 days. Zinc Citrate 30mg elemental zinc PO daily Vitamin C25 5000u PO daily for 14 days. Vitamin B12 (Methylcobalamin) 500mcg PO daily for 14 days.	Symptoms [Time Frame: once daily for 15 days since enrollment/baseline at admission to hospital] Length of hospital stay [Time Frame: at 15 and 45 days since admission/ enrollment] Invasive mechanical ventilation or mortality [Time Frame: any time within 15 days from enrollment]	45 jours	National Institute of Integrative Medicine, Australia Catholic Health Initiatives	Karen Reed, PhD 0061300125455 karene@icim.com.au Taufiq Eryaman, MD 006146649492 teeraman@gmail.com	https://clinicaltrials.gov/show/NCT04360768	Vitamin C	Hydroxychloroquine	Azithromycin	Vitamin D3	Zinc Citrate	
20/05/2020	Hydroxychloroquine + Azithromycin + Vitamin C	NCT04360768	Altance-COVID19	ALLIANCE	Australia	Phase 2	200	Intensité	Intensité	>18	Diagnosis of active COVID-19	Isoplatine 1v/Vitamin C (Sodium Ascorbate) 500mgly every three on day 1 followed by 1000mgly every three (4x per day) 400mgly/day for 7 days (average 2000mg maintenance dose daily for 7 days). Zinc Citrate 30mg elemental zinc PO once daily for 4 days. Zinc Citrate 30mg elemental zinc PO once daily for 4 days. Zinc Citrate 30mg elemental zinc PO daily Vitamin C25 5000u PO daily for 14 days. Vitamin B12 (Methylcobalamin) 500mcg PO daily for 14 days.	Hydroxychloroquine 400mg PO twice a day for 1 day, followed by 200mg PO two times a day for 6 days. Azithromycin 500 mg PO on day 1 followed by 250 mg PO once daily for 4 days. Zinc Citrate 30mg elemental zinc PO daily Vitamin C25 5000u PO daily for 14 days. Vitamin B12 (Methylcobalamin) 500mcg PO daily for 14 days.	Symptoms [Time Frame: once daily for 15 days since enrollment/baseline at admission to hospital] Length of hospital stay [Time Frame: at 15 and 45 days since admission/ enrollment] Invasive mechanical ventilation or mortality [Time Frame: any time within 15 days from enrollment]	45 jours	National Institute of Integrative Medicine, Australia Catholic Health Initiatives	Karen Reed, PhD 0061300125455 karene@icim.com.au Taufiq Eryaman, MD 006146649492 teeraman@gmail.com	https://clinicaltrials.gov/show/NCT04360768	Vitamin C	Hydroxychloroquine	Azithromycin	Vitamin D3	Zinc Citrate	
28/05/2020	Hydroxychloroquine + Azithromycin	NCT04409221	PACTT	PACTT	Tunisie	Phase 3	200	Hospitalisé	Intensité	>18	Positive SARS-CoV-2 RT-PCR in hospitalized patients in University Hospital Farhat Hached in Sousse/Tunisie. That either not received hydroxychloroquine before or had received hydroxychloroquine for at least 1 day and could tolerate a dose of 200 mg of hydroxychloroquine.	Hydroxychloroquine associated to azithromycin. Hydroxychloroquine 200 mg twice a day orally or via gastric tube (oral 400 mg)ly daily for 5 days. Azithromycin 500 mg at day 1 then 250 mgly daily for 4 days, with standard of care in association to treatments.	Hydroxychloroquine with placebo. Hydroxychloroquine 200 mg twice a day orally or via gastric tube (oral 400 mg)ly daily for 5 days, with standard of care in association to treatments.	Clinical recovery at day 14, from the start of treatment. [Time Frame: 14 days] Clinical recovery is defined as a complete resolution clinical signs appeared during the medical history and related to COVID-19.	14 jours	Centre Hospital Universitaire Farhat Hached	Ameel Lakhdar, Professor 2167313201 amelakhdar@gmail.com	https://clinicaltrials.gov/show/NCT04409221	Hydroxychloroquine	Azithromycin				
02/06/2020	Hydroxychloroquine + Azithromycin	NCT04411433	COVID-19-FAV	-	Tunisie	Phase 3	1000	Intensité	Léger ou Modéré	>18 et < 70	Patient with symptoms and complaints consistent with possible or confirmed COVID-19 observed within the past 5 days. Patients with uncomplicated possible or confirmed COVID-19. Symptoms such as fever, muscle aches, joint pain, cough, loss of smell, nasal congestion, hoarseness, respiratory distress, no tachypnea or no SpO2 < 90%. Chest imaging (X-ray or CT) (not) documented as normal. Patients with mild possible or confirmed COVID-19 pneumonia.	Arm 1 : Paracetamol (3200 mg + 1200 mg) Dose and method of administration: in a regimen of 2x1600 mg (oral) loading dose on day 1 followed by 1200 mg maintenance dose (2400 mg, 2 times daily) on day 2 to day 5 (5 days in total). Arm 2 : Paracetamol (3200 mg + 1600 mg) Dose and method of administration: in a regimen of 2x1600 mg (oral) loading dose on day 1 followed by 1600 mg maintenance dose (2400 mg, 2 times daily) on day 2 to day 5 (5 days in total). Arm 3 : Ispirax combined with Hydroxychloroquine Hydroxychloroquine Dose and method of administration: in a regimen of 2x400 mg (oral) loading dose on day 1 followed by 400 mg maintenance dose (800 mg, 2 times daily) on day 2 to day 5 (5 days in total). Favipiravir Dose and method of administration: in a regimen of 2x1600 mg (oral) loading dose on day 1 followed by 1200 mg maintenance dose (2400 mg, 2 times daily) on day 2 to day 5 (5 days in total). Arm 4 : Favipiravir combined with Azithromycin Azithromycin Dose and method of administration: in a regimen of 1600 mg (oral) loading dose on day 1 followed by 250 mg maintenance dose (2400 mg, 2 times daily) on day 2 to day 5 (5 days in total). Favipiravir Dose and method of administration: in a regimen of 2x1600 mg (oral) loading dose on day 1 followed by 1200 mg maintenance dose (2400 mg, 2 times daily) on day 2 to day 5 (5 days in total).	Comparator 1 : Hydroxychloroquine Dose and method of administration for patients with mild possible or confirmed COVID-19 pneumonia (no severe pneumonia symptoms): in a regimen of 2x400 mg (oral) loading dose on day 1 followed by 400 mg maintenance dose (800 mg and 2 times daily) on day 2 to day 5 (5 days in total). Comparator 2 : Hydroxychloroquine combined with Azithromycin Hydroxychloroquine Dose and method of administration for patients with uncomplicated possible or confirmed COVID-19 in a regimen of 400 mg (2x200 mg, oral, 2 times daily) throughout 5 days (5 days in total). Azithromycin Dose and method of administration: in a regimen of 1600 mg (oral) loading dose on day 1 followed by 250 mg maintenance dose (2400 mg, oral daily) on day 2 to day 5 (5 days in total).	Time to recovery (discharge) [Time Frame: 14 days] The evaluation of recovery (discharge) period until 146 days after administration. Decrease in viral load [Time Frame: 14 days] The evaluation of decrease in viral load until 146 days after administration.	14 jours	Ministry of Health, Turkey Colakoglu	Prof. Aray KARMA, MD +903323301303 araykarma@hastanesigortasi.edu.tr	https://clinicaltrials.gov/show/NCT04411433	Favipiravir	Hydroxychloroquine	Azithromycin			
18/06/2020	Hydroxychloroquine + Azithromycin	NCT04434144	10000918	-	Bangladesh	Intensité	116	En communautaire ou Hospitalisé	Léger ou Modéré	>16 et < 80	COVID-19 patients confirmed by RT-PCR at Chhatra Upadhi Health Complex, Comilla Bangla. Patients with mild to moderate degrees of illness. Patients with normal or near-normal chest radiograph. Patients with oxygen saturation more than 94% who is the required treatment protocol.	Ivermectin 200mcgly single dose + Doxycycline 100mg BID for 10days	Hydroxychloroquine 400mg fast day then 200mg BID for 5days + Azithromycin 500mg daily for 5days.	Number of participants with "Treatment success" determined by a negative RT-PCR for COVID-19 [Time Frame: 05/05/2020 to 05/06/2020] Number of participants with "adverse effects" determined by the existence of the pharmacological side effects of the particular drug during treatment. [Time Frame: 05/05/2020 to 05/06/2020]	Intensité	Upadhi Health & Family Planning Officer (LMPHO) Office, Chhatra, Comilla Bangla	Non disponible	https://clinicaltrials.gov/show/NCT04434144	Ivermectin	Doxycycline	Hydroxychloroquine	Azithromycin		
07/07/2020	Hydroxychloroquine + Azithromycin	NCT04459702	PRG-043	-	Ethio-Libya	Phase 2	200	En communautaire	Léger	>18 et < 65	Healthy, ambulant male or female subjects 18 years of age < 65 years of age. Positive test for COVID-19 by RT-PCR at screening	Quadruple Therapy Quadruple therapy utilizing hydroxychloroquine, lopinavir, ritonavir, and azithromycin	Dual Therapy Dual Therapy utilizing hydroxychloroquine and azithromycin.	Efficacy of Treatment by Reduced Symptoms NEWS (National Early Warning System) scores [Time Frame: 6 months] Efficacy of Treatment by Time to Non-Reluctancy [Time Frame: 10 days]	6 mois	Progenabio Big Corona Ltd.	Sabina Hazan, MD 805-338-0549 sabina@progenabio.com	https://clinicaltrials.gov/show/NCT04459702	hydroxychloroquine	Azithromycin	Lopinavir/Ritonavir			
07/07/2020	Hydroxychloroquine + Azithromycin + Lopinavir/Ritonavir	NCT04459702	PRG-043	-	Ethio-Libya	Phase 2	200	En communautaire	Léger	>18 et < 65	Healthy, ambulant male or female subjects 18 years of age < 65 years of age. Positive test for COVID-19 by RT-PCR at screening	Quadruple Therapy Quadruple therapy utilizing hydroxychloroquine, lopinavir, ritonavir, and azithromycin	Dual Therapy Dual Therapy utilizing hydroxychloroquine and azithromycin.	Efficacy of Treatment by Reduced Symptoms NEWS (National Early Warning System) scores [Time Frame: 6 months] Efficacy of Treatment by Time to Non-Reluctancy [Time Frame: 10 days]	6 mois	Progenabio Big Corona Ltd.	Sabina Hazan, MD 805-338-0549 sabina@progenabio.com	https://clinicaltrials.gov/show/NCT04459702	hydroxychloroquine	Azithromycin	Lopinavir/Ritonavir			